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      Hyperkalemia Protocol 



Considered when potassium (K) >6.0 or >5.5 with EKG changes
· Basic components:
· Calcium gluconate IV if EKG changes present
· SPS (Kayexalate) oral or rectal
· Insulin and D50
· Other treatment options:
· Furosemide IV
· Albuterol nebulizer solution
· Sodium bicarbonate
· Dose: 1 g IVPB over 10 minutes
Calcium Gluconate IV
· Given in severe hyperkalemia BEFORE potassium-lowering therapies
· Given for cardioprotection in patients with hyperkalemia and EKG changes (severe hyperkalemia)
· Helps to stabilize cardiac membrane to prevent arrhythmias
Insulin & D50

· Dextrose 50%
· Give BEFORE giving insulin for hyperkalemia to prevent hypoglycemia
· If blood glucose is:
· <70 mg/dl – treat per hypoglycemia protocol and notify provider for insulin timing
· 70 – 99 mg/dl – give 50 g
· 100 – 250 mg/dl – give 25 g
· >250 mg/dl or on insulin drip – do not give D50
SPS

· Resin that binds potassium ions in the intestines and removes the ions through excretion
· Oral/NGT administration – 30 g once
· Have patient sit upright while taking
· Do not mix with foods/juices that may contain potassium (orange juice)
· Rectal administration – 60 g retention enema
· Less effective than oral administration
· Patient needs cleansing enema first, then retained in the colon for at least 30-60 minutes
· Once retention complete, irrigate colon with non-sodium containing solution to remove resin
Other Treatment Options
· Furosemide IV
· Increases excretion of potassium
· Dose: 40 mg once
· If repeat doses needed, patient may need fluid bolus to avoid dehydration
· Albuterol nebulizer solution
· Another option to drive potassium into cells
· Dose: 20 mg via nebulizer once
· To be administered by RT
· Sodium bicarbonate (8.4%)
· Another option to drive potassium into cells
· Dose: 50 mEq given IV via central line over 5 minutes
